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: ACCFREE MALAYSIA SDN. BHD. (1139148-P)

No. 23A 182, Jalan Akasia,
Taman Saujana Akasia,
47000 Sungai Buloh, Selangor.

: Same as above
- ALUMINIUM ROAD STUD
: MS 1719: 2003: Specification for Raised Pavement Marker (RPM)

Appendix H: Compressive Strength Test

: Brand: K-Lite (KT-303)

Size: 102 x 102 x 22 (mm)
Material: Aluminum for RPM and Retrorefelctive from plastic

;16 April 2018

: J20181390262
: This test report covers only test clauses as requested by Applicant to

SIRIM QAS International Sdn. Bhd. The test results for the submitted test
samples as described in this test report complied with the requirements of
the above reference standard at the respective clauses tested.

: 02 May 2018

OHD FAIZAR BIN MOSTAFA)
. Head

Mlechanical & Automotive Section
Testing Services Department




